
APPENDIX 
 
 

 

I STAGE 1 
WASTEWATER 
TREATMENT 
OPTIONS 





                                                                                                                    

1 
 

WASTEWATER TREATMENT OPTIONS 
 
Overview 
 
The wastewater treatment options presented here are based on the level of treatment to be 
implemented (i.e., the effluent quality that will be produced). This is the level of analysis that is 
appropriate for a Liquid Waste Management Plan (LWMP). More detailed engineering analysis is then 
undertaken in feasibility and predesign studies (normally following completion of the LWMP), to select 
and size the treatment processes that will be used to achieve the recommended effluent standards.  
[...]
effluent concentration of cBOD5 was 14 mg/L or less 95% of the time, and the TSS concentration 
was 20 mg/L or less 95% of the time over a period of record.  The steep rise in the curves beyond 
95% show that a small number of data points (5%) significantly exceeded these values. 

 

0
5

10
15
20
25
30
35
40
45
50

Co
nc

en
tr

at
io

n 
(m

g/
L)

Effluent Daily cBOD5 Concentration from 2014 to 
Present

MWR limit



 
 
 

Page 5 
 

 

Figure 5 Statistical Analysis of Effluent Quality Data 

TSS AND CBOD5 REMOVAL RATES 
The performance of the CVWPC treatment processes was assessed in term of removal of TSS and 
cBOD5 from wastewater. The results are presented in Figure 6. The assessed period is from 
October 2014 to December 2017 due to a limited amount of influent data available for both 
parameters. There was no influent cBOD5 data available, instead the influent BOD5 data was used 
to estimate the cBOD5 removal. The influent cBOD5 and BOD5 concentrations are expected to be 
similar as nitrifying bacteria are not commonly present in the influent wastewater. The average 
percentage removal of TSS and cBOD5 during the assessed period (Oct 2014 to Dec 2017) was 
97%. The removal rate for TSS was consistently high ranging from 95% to 99% most of the time 
with an average effluent concentration is less than 9 mg/L. The removal rate of cBOD5 was above 
93% and an average effluent concentration of less than 8 mg/L. Removal rates can be expected to 
decline as loading to the plant increases. 

 

0

5

10

15

20

25

30

35

40

45

0 5 10 15 20 25 30 35 40 45 50 55 60 65 70 75 80 85 90 95 100

Co
nc

en
tr

at
io

n 
(m

g/
L)

Percent of values equal to or less than indicated value

Statistical Analysis of Effluent Data

cBOD5 TSS



 
 
 

Page 6 
 

 

Figure 6 TSS and cBOD5 Removal Rates 

POPULATION, FLOW AND LOAD PROJECTIONS 

CVWPCC POPULATION PROJECTIONS 
Population for the CVWPCC service area is projected based on expected growth rates for the area. 
Current service areas to the CVWPCC include the City of Courtenay, the Town of Comox, CFB 
Comox and K'ómoks First Nation (KFN). Historical population for the City of Courtenay and the 
Town of Comox (includes KFN) was obtained from the BC Stats database. According to the 2016 
ISL CVWPCC Capacity Assessment report, future connections to the CVWPCC service area 
include 400 single-family units referred to as the CVRD Annexation; this is also included in the 
population assessment shown in Table 1. Service area growth is projected using the annual growth 
rates used by ISL in their 2016 CVWPCC Capacity Assessment. Table 1 shows the historical and 
projected populations for the service area; as shown, the CVWPCC.  

Table 1: Historical and Projected CVWPCC Service Population to Year 2060 

YEAR 
CITY OF 

COURTENAY 1 
TOWN OF 
COMOX 2 

CFB 
COMOX 

CVRD 
ANNEXATION 3 

K’OMOKS 
FIRST 

NATION 4 TOTAL 

2013 24,815 13,933 966 -  39,714 

2014 25,187 14,216 966 -  40,369 

2015 25,782 14,518 966 -  41,266 

2016 26,736 14,652 966 -  42,354 

2017 27,146 14,850 966 -  42,962 

2018 27,533 14,706 966 - 293 43,498 

2019 28,117 14,994 966 - 293 44,370 

70%

80%

90%

100%

Pe
rc

en
t R

em
ov

al

TSS and cBOD5 Removal Rates (Oct 2014-Dec 2017)

TSS

cBOD5



 
 
 

Page 7 
 

YEAR 
CITY OF 

COURTENAY 1 
TOWN OF 
COMOX 2 

CFB 
COMOX 

CVRD 
ANNEXATION 3 

K’OMOKS 
FIRST 

NATION 4 TOTAL 

Projected Population 

2020 28,713 15,281 966  299 45,259 

2030 33,053 17,558 966 1,098 343 53,018 

2040 37,759 20,057 966 1,274 392 60,448 

2050 43,135 22,913 966 1,478 448 68,940 

2060 49,277 26,176 966 1,716 511 78,645 

1 2020 – 2021 growth rate of 2.12% and 2022 – Future growth rate of 1.34% from ISL 2016 
2 2020 – 2021 growth rate of 1.92% and 2022 – Future growth rate of 1.34% from ISL 2016 
3 2020 – Future growth rate of 1.5% used from ISL 2016 
4 Assuming 122 units, with 2.4 people per connection. Growth rate of 1.34%. . 

FLOW PROJECTIONS  
The 2013 to 2017 flow rates provided in Table 2 were used to generate average per capita flow 
rates into the CVWPCC. These were applied to future year population projections to determine 
future flow rates to year 2060. The flow rates were determined as follows: 

— Average Dry Weather Flow (ADWF): Minimum 30-day rolling average flow for the year; 
— Average Daily Flow (ADF): Average flow during the year; 
— Average Wet Weather Flow (AWWF): Maximum 30-day rolling average flow for the year; 
— Max day flow (MDF): Maximum single day flow in the year; 
— Peak Hourly Flow (PHF): Peaking factor developed by ISL (2016) was used to determine 

projected PHF (3.0 x ADF); and 
— Maximum Instantaneous Flow: Peaking factor developed by ISL (2016) was used to 

determined projected maximum instantaneous flow (3.2 x ADF).  

Table 2: Historical Flows, 2013-2017 

  HISTORICAL FLOWS 1, M3/DAY UNIT FLOWS, L/C/D 
Year Population ADWF ADF AWWF MDF ADWF ADF AWWF MDF 

2013 39,714 12,142 13,249 15,029 21,225 306 334 378 534 

2014 40,369 11,906 14,221 20,000 38,462 295 352 495 953 

2015 41,266 11,504 13,732 21,914 37,253 279 333 531 903 

2016 42,354 11,518 15,462 23,533 39,998 272 365 556 944 

2017 42,962 11,694 14,328 19,650 34,965 272 334 457 814 

Average 285 343 484 830 

1 From Daily Influent Plant Data. 

With the data available to WSP at the time of completing this memo, peak hourly flows (PHF) and 
maximum instantaneous flow were not able to be determined with the data, therefore the peaking 



 
 
 

Page 8 
 

factors from ISL (2016) were used. Table 3 shows these projected future flows from 2020 to 2060. 
These flow projections use the same per capita flows determined in Table 3. 

Table 3: Flow Projections, 2020-2060 

 2020 2030 2040 2050 2060 

Population Projection 45,259 53,018 60,448 68,940 78,645 

Flow Projections 

Average Dry Weather Flow (ADWF) (m3/d) 12,885 15,094 17,210 19,627 22,390 

Average Day Flow (ADF) (m3/d) 15,542 18,206 20,758 23,674 27,007 

Average Wet Weather Flow (AWWF) (m3/d) 21,887 25,640 29,233 33,339 38,033 

Max Day Flow (MDF) (m3/d) 37,547 43,984 50,148 57,193 65,244 

Peak Hour Flow 1 (PHF) (m3/d) 46,626 54,619 62,274 71,022 81,020 

Maximum Instantaneous 2 (m3/d) 49,734 58,260 66,425 75,757 86,421 

Maximum Instantaneous (L/s) 576 674 769 877 1,000 

1 Peaking Factor of 3.0 was adapted from the ISL CVWPCC Capacity Assessment (2016). 
2 Peaking Factor of 3.2 was adapted from the ISL CVWPCC Capacity Assessment (2016). 

LOAD PROJECTIONS 
Table 4 summarizes the historical (2013 to 2017) CVWPCC influent 5-day Biochemical Oxygen 
Demand (BOD5) and Total Suspended Solids (TSS) loadings used to develop average per capita 
unit loading rates. The cBOD5 and TSS data are taken from weekly composite samples. Average 
BOD5 and TSS influent loads to the CVWPCC are shown in Table 4.  

Table 4: CVWPCC Historical Influent Loading, 2013-2017 

  HISTORICAL INFLUENT LOADING 1 
KG/D 

INFLUENT UNIT LOADING 
`G/C/D 

Year Population 2 Average 
BOD5 

Max 
Month 
BOD5 

Average 
TSS 

Max 
Month 

TSS 

Average 
BOD5 

Max 
Month 
BOD5 

Average 
TSS 

Max 
Month 

TSS 

2013 39,714 3,327 4,085 3,425 4,383 84 103 86 110 

2014 40,369 3,720 8,983 4,144 6,198 92 223 103 154 

2015 41,266 3,675 5,641 3,977 5,351 89 137 96 130 

2016 42,354 2,605 6,919 4,412 6,988 62 163 104 165 

2017 42,962 2,946 4,306 4,116 5,189 69 100 96 121 

Average 79 145 97 136 

1 Plant Data. We have assumed this data includes all return streams from the plant.  

2 Population was obtained from BC Stats. 

The average per capita loading for BOD5 and TSS were rounded to 80 and 100 g/c/d. These values 
compare to the ISL (2016) per capita values used of 90 g/c/d and 100 g/c/d for BOD5 and TSS, 



 
 
 

Page 9 
 

respectively. We have assumed that the loads from ISL (2016) and the data WSP analyzed 
includes the additional loading received from septage and return flows in the plant.  

We note that the peaking factor between average and max month BOD5 per capita loading (1.8) is 
more than what would be expected for typical domestic wastewater. Therefore, we have removed 
the 223 g/c/d data point for the year 2014 and are using an average max month per capita loading 
of 126 g/c/d for BOD5. TSS max month loading was found to be 136 g/c/d. This compares with 
the max month loading from ISL (2016) of 117 g/c/d and 120 g/c/d for BOD5 and TSS, 
respectively.  

No data was available for Total Kjeldahl Nitrogen (TKN), therefore loading data is based on per 
capita unit rates from ISL (2016). The TKN loading determined in ISL (2016) was based on 13 
g/c/d, which is considered typical for domestic wastewater without any industrial loading. They 
also determined a peaking factor of 1.1 between average and max month loading. These same 
values were carried forward for projecting TKN load to the CVWPCC. Table 5 shows the 
projected future loads to the CVWPCC for BOD5, TSS, and TKN. 

Table 5: Load Projections, 2020-2060 

 2020 2030 2040 2050 2060 

Population Projection 45,259 53,018 60,448 68,940 78,645 

Load Projections 

BOD5  
     

Average BOD5 (kg/d) 3,621 4,241 4,836 5,515 6,292 

Max month BOD5 (kg/d) 5,693 6,669 7,603 8,672 9,892 

TSS 
     

Average TSS (kg/d) 4,526 5,302 6,045 6,894 7,865 

Max month TSS (kg/d) 6,155 7,210 8,221 9,376 10,696 

TKN 
     

Average TKN (kg/d) 588 689 786 896 1,022 

Max month TKN (kg/d) 647 758 864 986 1,125 

 

CVWPCC UPGRADE OPTIONS 

EXISTING WASTEWATER TREATMENT SYSTEM 
The CVWPCC is a secondary treatment level activated sludge plant that was constructed in 1982 
and receives flow from five (5) pump stations. The plant has the following treatment processes at 
the facility: 

— Preliminary treatment with two coarse bar screens and three pre-aeration grit removal tanks; 
— Three primary clarifiers; 
— Three activated sludge aeration basins; 
— Three secondary clarifiers; 



 
 
 

Page 10 
 

— Effluent outfall and pump station for peak flows; 
— Two gravity thickeners for the primary sludge (PS); 
— Two dissolved air flotation (DAF) units for waste activated sludge (WAS) thickening; 
— One combined (PS and WAS) thickened sludge storage tank; 
— Two centrifuges for dewatering; 
— Ancillary process such as odour control and grit classification.  

A capacity assessment for each unit process is provided in the Appendix, which reviews the 
technical details for each of the unit processes and estimates the capacity for treatment. This 
assessment did not investigate the condition of the assets and assumes any infrastructure planned 
for reuse is in a serviceable condition.  

OPTIONS FOR ASSESSMENT 
The following options (Table 6) were developed from the Stage 1 LWMP long-list in January 
2019. All the options, except for Option 1 were advanced to the Stage 2 shortlist for more detailed 
assessment. Option 1 was not carried forward since it represents a step-back form the existing 
treatment system.  

Table 6: Options for Assessment 

OPTION DESCRIPTION 

ADVANCE 
TO STAGE 
2? 

Option 1 – 
Secondary 
treatment 
for flows 
up to 
2xADWF 
with 
disinfection 

Secondary treatment for flows up to 2 x ADWF:  

— 5-Day BOD5: Max day <45 mg/L; monthly average <25 mg/L 
— TSS: Max day <45 mg/L, monthly average <25 mg/L 
— pH 6 – 9  
— Ammonia does not cause chronic toxicity at the edge of the IDZ 
— Total residual chlorine < 0.02 mg/L 
— Un-ionized ammonia < 1.25 mg/L at 15°C 
— Disinfection – fecal coliforms not to exceed 200 MPN/100 mL 

(end of pipe) 

Primary treatment for flows in excess of 2 x ADWF: 

— 5-day BOD5: Max day <130 mg/L 
— TSS: Max day < 130 mg/L 
— In this scenario, primary treated flows >2xADWF are bypassed 

around secondary treatment and then blended with the 
secondary treated flow.  

No 

Option 2 - 
Secondary 
treatment 
for entire 
flow with 
disinfection 
(base case) 

Secondary treatment for the entire plant flow: 

— 5-Day BOD5: Max day <45 mg/L; monthly average <25 mg/L 
— TSS: Max day <45 mg/L, monthly average <25 mg/L 
— pH 6 – 9  
— Ammonia does not cause chronic toxicity at the edge of the IDZ 
— Total residual chlorine < 0.02 mg/L 
— Un-ionized ammonia < 1.25 mg/L at 15°C 
— Disinfection – fecal coliforms not to exceed 200 MPN/100 mL 

(end of pipe) 

Yes 



 
 
 

Page 11 
 

OPTION DESCRIPTION 

ADVANCE 
TO STAGE 
2? 

Option 3 – 
Addition of 
advanced 
treatment 
for 
2xADWF 

Secondary treatment for the entire plant flow (as outlined in Option 
2 – Base Case), and also include: 

— Advanced treatment (filtration) of the secondary treated effluent 
up to 2 x ADWF, with flows in excess of 2 x ADWF being 
bypassed around the effluent filters, and the two streams then 
blended prior to disinfection. 

— UV disinfection fecal coliform not to exceed  < 200 MPN/100 
mL for all flows (end of pipe).  

Yes 

Option 4 - 
Addition of 
advanced 
treatment 
for entire 
flow 

Secondary treatment for the entire plant flow (as outlined in Option 
2 – Base Case), and also include: 

— Advanced treatment (filtration) of the entire secondary 
treatment flow 

— UV disinfection on all filtered wastewater. Fecal coliform not to 
exceed 200 MPN/100 mL.  

Yes 

Option 5 – 
Reclaimed 
Water  

Reclaimed water for in-plant use. Can be applied to any of Options 
2, 3 or 4. 

Yes 

DESIGN CRITERIA 
The options outlined below are based on the following design conditions and information 
available at the time of completing this assessment:  

— Design horizon: 20-year design horizon to 2040 
— Flows and loads as outlined for year 2040 in Table 3 and Table 5. 
— We have assumed similar technologies that are currently in use will be used for expansion and 

have not compared other possible process options for treatment.  
— Disinfection is to be included. 
— Provincial and Federal effluent quality requirements are applicable, as outlined in Table 7.  
— The purpose of this review is to provide sufficient information to decide on the treatment level 

to be implemented at the CVWPCC.  
 
Table 7: Effluent Quality Criteria 

EFFLUENT PARAMETER 
PROVINCIAL 

REQUIREMENTS (MWR) 
FEDERAL 

REQUIREMENTS (WSER) 

5-day Biochemical Oxygen 
Demand 

Max day < 45 mg/L Monthly average < 25 mg/L 

Total Suspended Solids (TSS) Max day < 45 mg/L Monthly average < 25 mg/L 
(carbonaceous BOD5) 

pH 6 – 9  N/A 



 
 
 

Page 12 
 

EFFLUENT PARAMETER 
PROVINCIAL 

REQUIREMENTS (MWR) 
FEDERAL 

REQUIREMENTS (WSER) 

Un-Ionized Ammonia N/A <1.25 mg/L 

Total Residual Chlorine N/A <0.02 mg/L 

Fecal Coliforms 1 <14 MPN/100 mL at the edge of 
the initial dilution zone (IDZ) 

N/A 

1 Requirements for shellfish receiving waters 

KEY CONSIDERATIONS 
Several considerations should be given to how the plant might be laid out for future upgrades, and 
how new infrastructure components can fit into the existing plant and mesh with future plans for 
the facility. A new offline equalization tank is currently being constructed at the CVWPCC to 
handle peak flows to the treatment plant, and this should be incorporated into future planning of 
conceptual layouts if possible. A Master Plan should be undertaken to determine the optimum 
plant layout for future expansions and upgrades once the level of treatment has been identified. 

Key considerations that have been identified for potential future upgrades and expansions of the 
CVWPCC are summarized in Table 9. 

Table 8: CVWPCC Key Consideration Identification 

KEY 
CONSIDERATION RISK 

POTENTIAL MITIGATION 
OPTIONS 

1. How is new 
infrastructure 
integrated with the 
existing plant? 

A. By 2040 the existing 
infrastructure will be 60 years 
old. Condition assessments 
may find that some of the 
assets may be at the end of 
their useful life and may not be 
in the plans for future 
expansions to 2060. 

B. The available head in the 
hydraulic profile is limited and 
may limit options to avoid 
pumping between unit 
processes.  

C. New equalization tank under 
construction reduces the 
available area for construction 
of other facilities in future.  

A. Ensure new infrastructure can 
be used well into the future.  

B. Incorporate flow control 
options within plant layout, or 
allow for tie-in to future flow 
control options to maintain 
equal division of flows to 
multiple process units and 
allow addition of future 
processes and upgrades.  



 
 
 

Page 13 
 

KEY 
CONSIDERATION RISK 

POTENTIAL MITIGATION 
OPTIONS 

2. How much longer 
can the existing 
infrastructure be 
used? 

A. The generally harsh conditions 
from H2S exposure, can erode 
concrete and mechanical 
components in the headworks 
and primary clarifiers. Re-use 
of these systems beyond 2040 
may be limited and new 
facilities will likely be 
required.  

A. Condition assessments can be 
completed on these 
components that outline faulty 
or weak components and 
repairs can be designed to 
extend the life of the systems. 
This would be included for 
aeration basins and secondary 
clarifiers as well to ensure life 
beyond 2040.  

3. What will the 
solids handling 
components look like 
in the future? 

A. The wastewater treatment plant 
currently hauls dewatered 
waste solids to a composting 
facility. Changes in 
regulations, cost-benefit 
analysis, and other factors can 
drive decisions for future solids 
handling options such as 
anaerobic digestion where gas 
and energy can be recovered.  

B. Age of current solids handling 
equipment might require 
refurbishment to ensure the 
equipment will last until at 
least 2040.  

A. Future space considerations for 
anaerobic digestion with 
resource recovery (biogas, 
fertilizer pellets) should be 
included when developing 
future plant layouts.  Digestion 
could potentially be part of a 
future overall solids handling 
system upgrade.  

B. A condition assessment of 
structural and mechanical 
components on the thickeners 
(gravity and DAF units) can 
provide insight into repairs that 
may be needed to ensure the 
life of the equipment will last 
until at least 2040, as the 
components do have the 
capacity.  

What are the 
geotechnical 
conditions of the site 
and post-disaster 
structural 
considerations? 

A. Building codes and the status 
of wastewater facilities have 
become more stringent. New 
infrastructure at wastewater 
treatment plants now has to be 
“post-disaster”, which means 
operable after a natural 
disaster, such as a major 
earthquake.  

A. Complete geotechnical 
assessments to evaluate the 
ground conditions at the site in 
light of the new regulations.  

B. Complete a structural condition 
assessment to review the 
existing infrastructure, 
expected lifespan, and possible 
upgrades that may be required 
to make the infrastructure meet 
post-disaster requirements. 



 
 
 

Page 14 
 

KEY 
CONSIDERATION RISK 

POTENTIAL MITIGATION 
OPTIONS 

What are the odour 
concerns? 

A. New infrastructure should not 
create increased odours in the 
area 

A. Include allowances for odour 
connections and odour control 
measures in new infrastructure. 
It should be noted we have not 
reviewed the capacity of the 
existing odour control system.  

 

OPTION 2 – SECONDARY TREATMENT WITH DISINFECTION FOR 
ENTIRE FLOW 
Option 2 is the base case scenario that will provide secondary treatment for the entire wastewater 
flow, as is currently the case at the CVWPCC. The provincial and federal effluent criteria outlined 
in Table 9 are used in addition to the capacity in the existing system to determine upgrades 
required to provide capacity until 2040.  

A UV disinfection system is included to disinfect the wastewater to not exceed 200 MPN/100 mL 
fecal coliform concentration at the end of the outfall pipe. Based on the dilution modelling in the 
Initial Dilution Zone (IDZ), there will be sufficient dilution at the edge of the IDZ to stay below 
the 14 MPN/100 mL requirement for protection of shellfish. The design criteria used to size the 
UV system are shown in Table 9.  

Table 9: UV System Design Criteria 

CRITERIA  

No. of Units 2 

Design Flow: 2040 75% PHF per Unit (m3/d)  46,706 

Influent to Disinfection Process 30 mg/L TSS 

UV Transmittance1 55%  

1 A measure of the ability of UV light to penetrate wastewater and disinfect organisms. Typically determined from 
wastewater testing, which the CVRD has completed with a vendor previously. 

The configuration of the UV system would be two UV disinfection channels with each UV bank 
be designed to treat 75% of the design flow with the largest unit out of service, in accordance with 
the provincial MWR Reliability Requirements. The UV system can be placed outside in concrete 
channels and does not need to be in a building. (However, in the Option 3 and Option 4 
assessments, a building should be constructed for the disk filters, and we have assumed some 
additional floor area in the same building to house the UV system as well).   

In this base case, the following items were identified as items requiring a capacity increase. A 
detailed condition assessment of some of the structures should be completed to fully assess the 
suitability of re-using some of the plant’s existing infrastructure.  



 
 
 

Page 15 
 

PRELIMINARY TREATMENT 

— Upgraded grit removal is required and will benefit the plant in several ways, including 
improved sludge thickening in the primary clarifiers. 

PRIMARY CLARIFIERS 

— The existing primary clarifiers have adequate capacity to 2040. 

AERATION BASINS 

— There is not enough capacity in the existing three aeration basins to handle 2040 loads and a 
fourth aeration basin is required (refer to the Appendix for the capacity assessment).  

— We have assumed that the existing blower room can be re-used and that there is sufficient 
blower capacity in the existing system (refer to capacity assessment). Although installing 
new, higher efficiency blowers, may be desired and would be evaluated in a pre-design.  

SECONDARY CLARIFIERS 

— A fourth secondary clarifier is required and would be installed to the north of the existing 
clarifiers. 

— A new flow splitting box should be installed to ensure equal flow to the four clarifiers, if 
determined feasible during a pre-design.  

UV SYSTEM 

— A new UV disinfection system would be installed outdoors with the design criteria outlined in 
Table 9. The system is assumed to be a Trojan UV Signa system with 96 UV lamps.  

The items identified are believed to make-up a possible upgrade scenario for the CVWPCC to 
meet treatment objectives until 2040 and provide flexibility for expansion beyond 2040. 
Investigating the feasibility of various upgrade options and scenarios, together with alternative 
treatment technologies, optimum plant layout, and a condition assessment of the existing 
infrastructure, should be completed during a Master Plan or Pre-Design to confirm the 
recommended approach.  

OPTION 3 – ADDITION OF ADVANCED TREATMENT FOR 2XADWF 
Option 3 includes the Option 2 components plus the inclusion of disk filters for advanced 
treatment to produce a higher quality effluent, i.e. less than 10 mg/L TSS and BOD5, for flows up 
to 2xADWF. It is anticipated in this scenario a type of flow control weir would be installed to 
divert higher flows exiting secondary treatment around the disk filters and directly to UV 
disinfection. Disk filters, or cloth media filters, are disks covered in a cloth material that are placed 
in a channel where the wastewater meets the filters. The filters and the wastewater continue 
through the filters and to the outfall. A rendering from a disk filter proposal we received is shown 
in Figure 7.  



 
 
 

Page 16 
 

 

Figure 7: Disk Filter Rendering (from Nexom Proposal in Appendix) 

The disk filters were sized for the 35,000 m3/d with an influent TSS concentration of 25 mg/L. 
Each unit is sized to treat 8,750 m3/d. Four disk filter units are proposed to handle the 2040 flows, 
which provides 75% redundancy. The disk filters are recommended to be placed inside a building. 
Based on the size of the disk filters required to handle flows up to 2 x ADWF, we have used a 
building size of 20 by 15 meters. The building was sized to include the UV system, since the UV 
system has a generally small footprint and inclusion of the UV system indoors would have many 
benefits at a minimal cost.  

OPTION 4 – ADDITION OF ADVANCED TREATMENT FOR ENTIRE 
FLOW 
Option 4 is the same as Option 3, except the disk filters are sized for the entirety of the flow 
(62,000 m3/d). This disk filter system is assumed to include eight disk filters, each sized for 8,750 
m3/d, providing a redundant unit. The larger disk filter footprint would require a building 
approximately 20 by 20 meters and would also include the UV system. The UV system in this 
scenario would be the smallest since the entire flow is treated to a higher standard and provide the 
highest quality. In this scenario, the UV system is assumed to be a Trojan Signa with 60% UVT 
and an influent TSS of 10 mg/L. This system would require a total of 56 UV lamps.  

COST COMPARISON FOR OPTIONS 2, 3 AND 4 

Preliminary planning capital cost estimates are based on the ISL report and other considerations 
developed by WSP during the capacity assessment to upgrade the treatment plant to handle the 
2040 design flows and loads. These estimates provide a general outline for the work that may be 
required. A detailed Pre-design study with treatment process modelling will be needed to develop 
more detailed estimates and upgrade staging scenarios.  

Included in the Option 3 cost estimate are the base case estimates described for Option 2 and 
inclusion of advanced treatment with disk filters. A benefit of the disk filter system is the higher 
quality water that is then sent for UV disinfection. With the higher quality wastewater, i.e. fewer 
solids, the UV system can be downsized. With disk filters there is a higher UV Transmittance 
(UVT) and thus fewer light bulbs are required in the UV system. In this scenario it is assumed that 



 
 
 

Page 17 
 

the Trojan Signa system would have 64 lamps, a UV transmittance of 60%, and TSS of 15 mg/L 
in the blended effluent.  

The capital cost summary from the ISL (2016) report is summarized Table 10. The ISL (2016) 
report stages the work, therefore we have taken the Phase I (year 2017), Phase II (year 2024), and 
Phase III (year 2033/2034) cost estimates as they are the most comparable to the base case costs 
developed in this assessment. The cost numbers have been adjusted in the ISL (2016) report to be 
in 2019 Canadian dollars using the Engineer News-Record (ENR) indexing values. Note that the 
costs are taken from the recommended ‘Option 3’ in the ISL report. Additionally, we note that the 
ISL option includes disk filters for the full flow for initial removal of solids before a new 
secondary clarifier is installed, therefore we have removed the disk filter estimate component and 
provided it as a separate item, although in the ISL (2016) staging plan the disk filters would be 
required before the secondary clarifier is installed. Note that the ISL (2016) estimate does not 
include UV treatment which is included in all options developed in this assessment.  

The estimates prepared in this assessment represent a total amount that would be required to meet 
2040 treatment objectives. We have not phased the work as this would typically be completed 
during a Pre-design or Master Plan. We have compared the ISL (2016) estimates with the WSP 
estimates in Table 10, since they are both based on plans going forward to achieve the same 
treatment objectives for 2040. The ISL (2019 adjusted) estimate not including disk filters 
($27.6M) would be comparable to Option 2 in this assessment and the ISL (2019 adjusted) 
estimate to include disk filters ($38.4M) would be comparable to Option 4 in this assessment, 
including disk filters to treat the entirety of the flow. 

We note that the ISL (2016) estimate included more detail beyond 2040, therefore the total life 
cycle cost estimates for only the items selected to meet 2040 expansion could not be determined 